CHEEFT & OEM Code & Caliper Body

 

PRODUCT CODE : 2300 - DX.175 TYPE
PRODUCT NAME : Caliper Guides & Seals Repair Kit
N.PROD.WEIGHT :
1,150 gr.
OEM NUMBER : MRT: MCK1170

2300

REF
DESCRIPTION
DIMENSION
QTY
01
2782
Guide Pin
Ø28 x 96/44 mm
1
02
2783 Guide Pin
Ø28 x 96/64 mm
1
03
2784 Bolt M14 x 1,5 x 70 mm 1
04
2785 Bolt M14 x 1,5 x 50 mm 1
05
2786 Bush Ø32 x Ø28 x 24,8 mm 4
06
2787 Steel Cap Ø37 x 25 mm 2
07 2788Guide Pin Dust Excluder 2
08 2789Bolt Dust Excluder 2
09 2807Bolt M10 x 1,5 x 20 mm 2
10 2806Bolt M8 x 1,25 x 20 mm2
112790 Cover BoltM10 x 1,5 x 25 mm4
122791 Cover Bolt M8 x 1,25 x 16 mm2
132792 Gasket  1
142637 Washer Ø19 / Ø13 mm1
152686 Cover Bolt  1
162860 Pin  1
172861 Pin Locker  1

MRT -> DX.175 TYPE TYPE

 

 

CODE : 2290 - DX.175 TYPE
NAME : Caliper Adjustment Sleeve (Left)
WEIGHT : 0,700 
OEM :

 

CODE : 2291 - DX.175 TYPE
NAME : Caliper Adjustment Sleeve (Right)
WEIGHT : 0,700 
OEM :

 

CODE : 2292 - DX.175 TYPE
NAME : Caliper Push Plate Repair Kit (Left)
WEIGHT : 0,950 
OEM :

 

CODE : 2293 - DX.175 TYPE
NAME : Caliper Push Plate Repair Kit (Right)
WEIGHT : 0,950 
OEM :

 

CODE : 2294 - DX.175 TYPE
NAME : Caliper Centering Gear Kit
WEIGHT : 0,135 
OEM :

 

CODE : 2295 - DX.175 TYPE
NAME : Caliper Bridge Assembly
WEIGHT : 0,825 
OEM :

 

CODE : 2296 - DX.175 TYPE
NAME : Caliper Pad Retainer
WEIGHT : 0,090 
OEM :

 

CODE : 2301 - DX.175 TYPE
NAME : Caliper Bearing Kit
WEIGHT : 0,140 
OEM :

 

CODE : 2305 - DX.175 TYPE
NAME : Shaft Roller Bearing
WEIGHT : 0,070 
OEM :

 

CODE : 2308 - DX.175 TYPE
NAME : Caliper Push Plate
WEIGHT : 0,540 
OEM :

 

CODE : 2297 - DX.175 TYPE
NAME : Caliper Adjusting Mechanism Repair Kit (Left)
WEIGHT : 0,200 
OEM :

 

CODE : 2298 - DX.175 TYPE
NAME : Caliper Adjusting Mechanism Repair Kit (Right)
WEIGHT : 0,200 
OEM :

 

CODE : 2299 - DX.175 TYPE
NAME : Shaft Cover Kit
WEIGHT : 1,520 
OEM :

 

CODE : 2300 - DX.175 TYPE
NAME : Caliper Guides & Seals Repair Kit
WEIGHT : 1,150 
OEM : MCK1170

 

CODE : 2302 - DX.175 TYPE
NAME : Caliper Seals & Bolts Repair Kit
WEIGHT : 0,495 
OEM : MCK1191